



# Test Report

Report No.: SFT22081636302E

Date: Aug.18,2022

Page 1 of 4

**Applicant:** Overseas Trading (HK) Limited

**Address:** NO.1302 Room, 13 Floor, NO.B2 Building, Ningbo R & D Park, 399 Juxian Road, National Hi-Tech Zone,

The following merchandise was (were) submitted and identified by client as:

Sample Name: Bubble Wand

Test Period: From Aug.16,2022 to Aug.18,2022

## SUMMARY OF TEST RESULTS

| TEST REQUESTED  | CONCLUSION |
|---|------------|
| Total Lead Content in Substrate - United States Consumer Product Safety Improvement Act (CPSIA) of 2008, Section 101(a)(2)  | PASS       |
| Phthalates Content in Children's Toys and Childcare Articles (Consumer Product Safety Improvement Act (CPSIA) of 2008 Sec. 108(a) Prohibition on Sale of Certain Products Containing Specified Phthalates - BBP / DBP / DEHP Content)   | PASS       |
| Phthalates Content in Children's Toys and Childcare Articles (Consumer Product Safety Improvement Act (CPSIA) of 2008 with its Amendments Commission Delegated Directive 16CFR1307 Sec. 108(b)(3) Prohibition on Sale of Certain Products Containing Specified Phthalates - DINP / DIBP / DPENP/DHEXP/DCHP Content) | PASS       |

**Test Result(s):** Please refer to next page(s).

Signed for and on Behalf of SFT



Jack Zhong / Technical Manager

Guangdong Safety Testing Co., Ltd.

Unless otherwise stated the results shown in this report refer only to the sample(s) tested. This test report cannot be reproduced, except in full. Without prior written permission of the company,

Guangdong Safety Testing Co., Ltd.

No.1, the 1<sup>st</sup> North Industry Road, Songshan Lake Sci.&Tech. Park, Dongguan, Guangdong, China  
Tel:86-769-23105888 Fax: 86-769-22899858 <http://www.sft-cert.com/>



# Test Report

Report No.: SFT22081636302E

Date: Aug.18,2022

Page 2 of 4

## Test Result(s):

### Total Lead Content in Substrate - United States Consumer Product Safety Improvement Act (CPSIA) of 2008, Section 101(a)(2)

Test method: U.S. CPSC-CH-E1001-08.3 and/or U.S. CPSC-CH-E1002-08.3, Analyzed by Inductively Coupled Plasma Optical Emission Spectrometry.

|                                  |                             |                   |
|----------------------------------|-----------------------------|-------------------|
| <b>Maximum Allowable Limit :</b> | <b>100 mg/kg</b>            |                   |
| <b>Test Component(s)</b>         | <b>Result (Unit :mg/kg)</b> | <b>Conclusion</b> |
| 1+2+3                            | ND                          | PASS              |

#### Note / Key :

Detection Limit (mg/kg) : 10  
ND= Not detected(<detection limit)  
mg/kg = milligram per kilogram = ppm = part per million

Remark: Tested part(s) were specified by client  
Composite testing(s) was/were specified by client

### Phthalates Content in Children's Toys and Childcare Articles (Consumer Product Safety Improvement Act (CPSIA) of 2008 Sec. 108(a) Prohibition on Sale of Certain Products Containing Specified Phthalates - BBP / DBP / DEHP Content)

Test method: U. S. CPSC-CH-C1001-09.4, Analyzed by Gas Chromatography-Mass Spectrometer.

| Analyte                            | Requirement (%w/w) | Result(%w/w)      |   |   |   |
|------------------------------------|--------------------|-------------------|---|---|---|
|                                    |                    | Test Component(s) |   |   |   |
|                                    |                    | 1+2+3             | - | - | - |
| Benzylbutyl phthalate (BBP)        | 0.1                | ND                | - | - | - |
| Dibutyl phthalate (DBP)            | 0.1                | ND                | - | - | - |
| Di-(2-ethylhexyl) phthalate (DEHP) | 0.1                | ND                | - | - | - |
| <b>Conclusion</b>                  | -                  | PASS              | - | - | - |

#### Note / Key :

ND= Not detected(<detection limit) Detection Limit : 0.005%  
mg/kg = milligram per kilogram = ppm = part per million  
10 000 mg/kg = 1 % % = percent

U. S. = United States

Remark: Tested part(s) were specified by client  
Composite testing(s) was/were specified by client

Unless otherwise stated the results shown in this report refer only to the sample(s) tested. This test report cannot be reproduced, except in full. Without prior written permission of the company,

Guangdong Safety Testing Co., Ltd.

No.1, the 1<sup>st</sup> North Industry Road, Songshan Lake Sci.&Tech. Park, Dongguan, Guangdong, China  
Tel:86-769-23105888 Fax: 86-769-22899858 <http://www.sft-cert.com/>



# Test Report

Report No.: SFT22081636302E

Date: Aug.18,2022

Page 3 of 4

**Phthalates Content in Children's Toys and Childcare Articles (Consumer Product Safety Improvement Act (CPSIA) of 2008 with its Amendments Commission Delegated Directive 16CFR1307 Sec. 108(b)(3) Prohibition on Sale of Certain Products Containing Specified Phthalates - DINP/ DIBP/ DPENP/DHEXP/DCHP Content)**

Test method: With reference to U. S. CPSC-CH-C1001-09.4, Analyzed by Gas Chromatography-Mass Spectrometer.

| Analyte                       | Requirement<br>(%,w/w) | Result(%,w/w)     |   |   |   |
|-------------------------------|------------------------|-------------------|---|---|---|
|                               |                        | Test Component(s) |   |   |   |
|                               |                        | 1+2+3             | - | - | - |
| Di-isononyl phthalate (DINP)  | 0.1                    | ND                | - | - | - |
| Diisobutyl phthalate (DIBP)   | 0.1                    | ND                | - | - | - |
| Dipentyl phthalate(DPENP)     | 0.1                    | ND                | - | - | - |
| Diethyl phthalate(DHEXP)      | 0.1                    | ND                | - | - | - |
| Dicyclohexyl phthalate (DCHP) | 0.1                    | ND                | - | - | - |
| <b>Conclusion</b>             | -                      | PASS              | - | - | - |

Note / Key :

ND= Not detected(<detection limit) Detection Limit : 0.005%  
mg/kg = milligram per kilogram = ppm = part per million  
10 000 mg/kg = 1 % % = percent

U. S. = United States

Remark: Tested part(s) were specified by client  
Composite testing(s) was/were specified by client

| Test Component | Sample Description/ Location    | Style |
|----------------|---------------------------------|-------|
| 1              | Purple plastic (handle)         | -     |
| 2              | Blue translucent plastic (tube) | -     |
| 3              | White plastic (ring)            | -     |

Unless otherwise stated the results shown in this report refer only to the sample(s) tested. This test report cannot be reproduced, except in full. Without prior written permission of the company,

Guangdong Safety Testing Co., Ltd.

No.1, the 1<sup>st</sup> North Industry Road, Songshan Lake Sci.&Tech. Park, Dongguan,  
Guangdong, China  
Tel:86-769-23105888 Fax: 86-769-22899858 <http://www.sft-cert.com/>



# Test Report

Report No.: SFT22081636302E

Date: Aug.18,2022

Page 4 of 4

## Photo of Sample



\*\*\*End of Report\*\*\*

Unless otherwise stated the results shown in this report refer only to the sample(s) tested. This test report cannot be reproduced, except in full. Without prior written permission of the company,

Guangdong Safety Testing Co., Ltd.

No.1, the 1<sup>st</sup> North Industry Road, Songshan Lake Sci.&Tech. Park, Dongguan,  
Guangdong, China

Tel:86-769-23105888

Fax: 86-769-22899858

<http://www.sft-cert.com/>